
  - 1 -

              Indian Railway Catering and Tourism  
Corporation Ltd. 

(A Govt. of India Enterprise – Mini Ratna) 

 
 

Tender Document 
for 

Project for Design, Engineering, Supply, Installation, 
Commissioning of water treatment plant of 15 cubic mtrs per hr 
capacity and Operation & Maintenance of complete Packaged 

Drinking Water Bottling Plant for five years under brand name of 
Rail Neer at Ambernath (near Mumbai) 

 
 

(Containing Two Bids) 
(Technical Bid & Commercial Bid) 

 
 

Tender No. IRCTC/RNP/Ambernath/P&M/2012 
Dated 27.11.2012 

 
Last date of submission of Bids : 04.01.2013 at 12. 00 hrs. 
Opening date of Technical Bid : 04.01.2013 at 12.30  hrs. 

 
Bid to be submitted to:      GGM/Rail Neer   
[...]
10.0 Offers sent by post should be by ‘Registered post/Courier’ with acknowledgement duly addressed 

to:       
 GGM/Rail Neer 

Indian Railway Catering and Tourism Corporation Ltd,  
Rail Neer Plant, Northern Railway, Wireless Area,      
Nangloi  
New Delhi - 110041. 

 
 So as to reach before 12.00 hrs. on 04.01.2013 apart from nominated office i.e. GGM/Rail Neer, 

copies of original tender should not be sent to any other office of IRCTC. This is in order to ensure 
that quoted rates by the tenderers do not leak out before the nominated date and time. For similar 
reasons tenderers should, in their own interest, avoid sending their price quotations through 
Telegram/Telex/Fax/e-mail. 

 
10.1  Offers shall be as per terms and conditions and specifications given in the tender 

document. Deviations, if any, must be brought out in a separate deviation sheet detailing 
clause number of the tender document, stipulation as per the clause and deviation asked 
for  (as per Annexure- F). Otherwise, the tenderer shall be deemed to have accepted all 
provisions of the tender documents. IRCTC however, reserves the right to accept or reject 
these deviations and his decision thereon shall be final and binding. 

 
10.2  Each page of the offer should be numbered and signed by the tenderer at the bottom. A 

reference to the total number of the pages comprising the offer must be made on the top 
right hand side corner of the first page of the offer. 

 



  - 12 - 

11.0 The Tenderers must ensure that the conditions laid down for submission of offers detailed in the 
preceding paras are completely and correctly fulfilled. Tenders, which are not complete in all 
respects as stipulated above, may be summarily rejected.  

 
12.0 Acceptance of tender: 
 

12.1 IRCTC reserves the right to reject any or all of the tenders in part or full on his sole 
discretion without assigning any reasons. 

 
12.2 IRCTC does not pledge it self to accept the lowest or any tender and reserves the right of 

acceptance of the whole or any part of the quantity offered. The decision of IRCTC with 
regard to allotment of quantity will be final. The tenderers shall supply the whole quantity at 
the quoted rate. 

 
12.3 The acceptance of tender will be communicated by letter of acceptance direct to the 

tenderer. In case where a counter offer is issued, the unprovisional acceptance of counter 
offer will result in a validity concluded contract, though formal letter of acceptance may be 
forwarded to the vendor on a later date. 

 

 
 
********************************************************************************************************************* 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 



  - 13 - 

SCOPE OF WORK: 
1.0 Introduction: 

1.1 Company Details 
 

IRCTC  Ltd.  :  Indian Railway Catering and Tourism 
                                                   Corporation Limited  

  Corporate Office : 9th Floor, Bank of Baroda Building, 
      16, Parliament Street, 
      New Delhi – 110001. 

                        GGM/RN Office : Rail Neer Plant, Nangloi , 
  Opp. Surajmal Stadium metro station, 
  Nangloi, New Delhi – 110041 

  
            Plant site office        :       Rail Neer Packaged Drinking Water Bottling Plant  
                                                          Ambernath Railway Dam,  
     Near MIDC, Ambernath,  
                                                          Distt. Thane 
     Maharashtra 
 

1.2 Indian Railway Catering and Tourism Corporation  Ltd. (IRCTC)  is going to install a 
Packaged Drinking Water Bottling Plant at Ambernath (Mumbai) to produce drinking water in 
PET bottles of desired capacities for railway passengers.  These will be with composite facilities 
for water extraction, treatment, bottle blowing, filling, labeling and packaging. The quality of 
water has to be as per specification IS 14543: 2004.  The proposed site is near GIP Railway 
Dam, village Kakole, Adjacent to AMIDC, Ambernath, District Thane (Maharashta). The 
proposed Rail Neer Plant at Ambernath is to be constructed in a plot area of 20000 sqm (built 
up area of 4000 sqm). Raw water is proposed to be drawn from GIP dam as well as from bore 
wells located near GIP Dam and will be treated to produce packaged drinking water. The 
proposed Plant lay out plan is attached as Figure-2. 

1.3 The specifications cover the minimum requirements for the Project for design, engineering, 
procurement, supply of all mechanical, electrical, instruments such as equipments, vessels, 
Laboratory instruments and equipments, chemicals dosing system, valves, piping, MCC, local 
push button stations, power and control cabling and complete with necessary instrumentation & 
controls and with all accessories, inspection, packing, dispatch  and  erection/ installation,  
testing  & commissioning of the Packaged Drinking water bottling plant at Ambernath (Mumbai) 
including supply of all the consumables, chemicals, membranes, cartridges, spares etc. required 
for Operation and Maintenance of the entire plant for the period of 5 years as per the Technical 
Specifications given in this document. 

The Drinking Water Treatment plant shall be designed to produce 15 m3/hr of treated water. All 
the water treatment units upto UF shall be designed for a permeate flow of UF unit at 24 m3/hr, 
all the post RO equipments shall be designed for a flow of 15 m3/hr and to treat the surface 
water (GIP Dam) and/or bore well water to produce packaged drinking water as per the 
specified quality in this specification. Activated carbon filters unit, Softener, UF and RO unit shall 
be electro pneumatic valve and local panel operated.  

The Bottling plant shall be with local panel based automatic operation. It is intended to install 
two Bottle Blowing machines and there after single line of 200 bpm. The bottling plant shall be 
capable of producing bottles of 0.5 litres & 1 litre from PET Pre-forms.  The bottled water shall 
be under brand name Rail Neer for drinking purpose by railway passengers. 



  - 14 - 

PART-A  

DESIGN, ENGINEERING, SUPPLY, INSTALLATION, COMMISSI ONING OF WATER 
TREATMENT PLANT OF 15 CUBIC MTRS PER HR CAPACITY. 

1.4 Packaged Drinking Water Bottling Plant: 

Packaged Drinking Water Bottling Plant shall consist of: 

�  Drinking water treatment plant. 
�  Bottling plant comprising of Bottle blowing, Rinsing-Filling and Capping, coding, labeling & 

packing machines, conveyors, Air Compressors, Chillers, Cooling Tower with storage 
facilities for stacking of 4-5 days production and materials handling equipments etc. 
(Provided by IRCTC)  

�  Laboratory facilities with all instruments and equipments for in house testing and analysis. 
�  Vendor shall provide necessary technical support in getting NOCs from concerned Govt. 

Departments, BIS certification for Bottled water etc. 
  
2.0 Design Basis: 

2.1 The objective of the Installation of drinking water bottling plant at Ambernath (Mumbai) is to treat 
surface water (from GIP Dam) and/or bore well water and produce bottled Package Drinking 
Water bottles for drinking purpose of railway passengers.   

                             Operating cycle     22 hrs 

                             Cleaning in progress                  1 hr 

                             Preventive Check-up/Maintenance    1 hr 

                               Total       24 hrs 

The Bottling Plant is designed to produce 200000 bottles (16667 cartons) per day (each carton 
having 12 bottles of one litre capacity).  

 
2.2 Capacity of the Plant: 

Capacity of the U/G RCC Storage Tank 400 m3      

Capacity of the Drinking Water Treatment 
Plant (post RO)  

15 m3/hr of product water  

UF permeate storage tank (FRP) 
RO permeate storage tank (SS – 316)  

20  m3 

15 m3 

Bottle Blowing Machines  2 Nos., Capacity 90  bottles/ minute each  
Rinser-Filler- Capper Machine 1. No. , Capacity 200  bottles   per minute  
Auto labeling, Packaging and other ancillary 
equipments  

1. No. , Capacity 200  bottles  per minute  

�  Storage Facility For stacking and storage of 4 -5 days 
production stock 

�  Operation of plant Local panel based automatic operation 22 
hrs /day (3 shifts / day)   

 
2.3  Quality of Bore Well Water and Treated Water Q uality: 

Surface water of GIP Dam shall be used for process plant however in the case of scarcity of 
surface water bore wells water shall be used. The Drinking water treatment plant shall be 



  - 15 - 

designed on the characteristics given in Figure  -1. The design should take care the variation in 
water quality parameters in future by 100% for TDS & Hardness and 50% for other parameters. 

 
Note: Treated water must confirm to standards for Packaged Drinking Water as per IS: 14543-
2004. Vendor to fill in treated water quality. 
 

2.4 Drinking Water Treatment Plant: 

2.4.1 Drinking Water Treatment Plant shall be designed to remove suspended and colloidal 
impurities, organic matter and pesticides if any. All other parameters like TDS, Hardness, 
Silica and Chlorides shall conform to IS:14543-2004.  The treatment scheme shall 
confirm generally to the process flow block diagram shown in Figure-1 .   

2.4.2 Water Treatment plant shall be designed for local panel based automatic operation.  

2.4.3 Pre treated water from clarifier or Bore well water will be dosed with sodium hypochlorite 
for oxidation of residual organic matter & COD and stored in a closed reservoir in RCC 
lined internally with glazed tiles (constructed by IRCTC). The tank will have a slope at 
the bottom to facilitate cleaning.  

2.4.4 Water will then be passed through an Activated Carbon filter (ACF) for removal of free 
chlorine then through second activated carbon filters (ACF) in series for removal of 
pesticides if any, organic matter.    

�  The carbon filters will be backwashed once in a day. 

2.4.5 The filtered water from the carbon filter shall flow into a softener for removal of hardness 
before feeding to an ultra filtration (UF) plant.  

2.4.6 Soft water will then be pumped to UF membrane skid through 100 micron basket 
strainer. The membrane will remove suspended solids, colloidal matter, dissolved 
organic matter, COD/BOD, heavy metals, colloidal silica.  UF permeate will be stored in 
a storage tank and pumped through micron cartridge filter and to the RO skid by means 
of high pressure pumps to the down stream Reverse Osmosis unit (RO Plant) for 
reduction of TDS. 

2.4.7 The permeate stream (product water) from RO Plant shall be passed through a calcite 
filter for correction of pH, micron cartridge filters No. 1 (1 m ) and No. 2 (0.2 m) followed 
by  UV and Ozonator prior to bottling plant to produce bacteria free bottled water.  

2.4.7 UV & Ozonator are provided to control all bacteria and produce totally bacteria free 
water with shelf life of bottled water six months from the date of manufacturing with zero 
bacteria during shelf life. Vendor to confirm shelf life.  

2.4.8 Bottles shall be capped and sealed during filling with treated UV & ozonated product 
water under hygienic condition to eliminate ingress of any bacteria during filling. All 
Drinking water bottles shall be under Brand name of ‘Rail Neer’ . 

2.4.9 All the effluent streams – Carbon filter backwash, UF backwash shall be mixed together 
shall be utilized for irrigation of trees & plants in railway land or shall be discharged into 
the rain water harvesting pit. RO reject and softener re-generate waste will be 
discharged to solar pond.  

 

2.5 Bottling Plant: 

 Ozonated  water after cartridge filters and UV shall be filled, packed & sealed in clean, 
colorless, transparent and tamperproof food grade PET bottles (confirming to IS:12252) 
suitable for preventing possible adulteration or contamination of the water.  Bottle 



  - 16 - 

blowing machine of capacity 180 BPM (two nos. 90 BPM each) along with matching 
compressors, chillers, cooling tower and interconnecting pipelines, Rinsing-Filling-
Capping machine of capacity 200 BPM, Automatic wrap around labeling machine of 
capacity 200 BPM, packaging machines (consisting automatic shrink wrapping machine 
100 BPM and carton taping machine 100 BPM in parallel), air and mechanical conveyor, 
DG Set, Fork Lift Trucks and Drive in racks shall be provided by IRCTC and the same 
shall be operated and maintained by the vendor.  

 2.6     Operation of the Plant:  

The plant shall be designed for local panel based automatic operation  and shall be suitable 
for continuous operation. However, plant is required to be operated for 22 hours /day (three 
shifts /day) considering 1 hr for cleaning in progress and 1 hr for daily preventive check and 
maintenance if any. Hence, vendor should specify any precautionary  measures required during 
idle time  of  2 hours.  

 
2.7 Monitoring of the Treatment plant: 

�  Treated Bottled Water quality shall be monitored always regularly as specified in this 
document.  

�  All specified parameters shall be maintained and monitored regularly. 
�  All parameters as per requirement of BIS shall be analyzed. Sampling and testing frequency 

shall be as per the requirement of BIS Doc: STI/14543/7, AUGUST 2011 or amended 
thereof. 

 
3.0.  The required specifications as per Indian standards dealing with different types of materials 

used in manufacturing of equipments should conform to the following:  

3.1  DESIGN CODES: 

Pressure vessel : ASME SEC VIII 
Rubber lining : IS 4682 Part - I / Equivalent BS 
Piping : IS 1239 Medium duty ERW 
Flanges : ANSI B 16.51 
Design pressure :   5.5bar 
Corrosion Allowance :     1.5 mm (MS) 

3.2  NATURAL RUBBER LINING: 

      Hardness : 65 + 5 Deg. 
Shore  : A 
Thickness of lining for 
Pressure Vessels : 4.5 mm 

 Degasser Tower/Tank : 4.5 mm 
Regenerant Tanks : 4.5 mm 
Pipes & Fittings : 3.0 mm 
Internals : 3.0 mm 
Proprietary Items : 3.0 mm 

3.3   VALVES: 

 50mm NB & below  :    Diaphragm type (Manual/Auto) 
          Above 50mm NB :    Wafer Butterfly type (Manual/Auto) 
 Body :    SS 316 
 Lining :    Hard ebonite lined 3 mm thick   
 Diaphragm :    Neoprene Rubber 
 End Connection :    Flanged, ANSI-B16.5, ASA    



  - 17 - 

                                                           150#(diaphragm valves) 
             Instrument isolation :   Needle valves of size 15 NB of AISI 316 

           Sampling Valves                     with screwed ends 

3.4  MOTORS: 

 Type : Totally enclosed fan cooled,  
     (TEFC) squirrel cage.  
 Protection : IP-55 
 Insulation : Class F. 
 Mounting : Foot mounted. 
 Power supply : 415 volts, 3 phase, 50 Hz. 
 Duty : Continuous. 

 
4.0 Schedule of Exclusion: 
 
4.1 Machine and equipment: 
 The following are excluded from vendor’s scope and will be provided by the IRCTC –  

Tow nos. bottle blowing machine of 90 BPM each along with matching compressors, Chiller, 
Cooling Tower and accessories and entire packaging line including 2000 BPM automatic wrap 
around labeling machine, 200 BPM automatic rinsing-filling-capping machine, 100 bpm shrink 
packaging machine along with 100 BPM carton taping machine, air and mechnical conveyor, 
DG Set, Fork Lift Trucks and Drive in racks shall be provided by IRCTC. Trial run, operation and 
maintenance of the above machines (provided by IRCTC) shall be done by the vendor. 

4.2       Civil works: 

�  Foundations of the all machines & equipments (Foundation details to be provided by vendor) 
�  RCC/Steel Raw Water Storage tank -capacity 400 m3 
�  MCC room/cabin and chemicals house  
�  Building for Drinking Water Treatment Plant and Bottling Plant  
�  Laboratory Room (Arrangement Drawing to be furnished by vendor) 
�  Office Building 
�  RCC/PVC Overhead Tanks for general use, RCC tank for collection of RO reject water etc. 
�  Site grading, pavements, roads, approaches and outside compound walls / fencing etc. 

4.3 Ventilation and Air-conditioning. 

4.4      Fire Fighting Arrangements including fire hydrants and lighting arrangement.  

5.0      Detailed Scope of work with specifications  and Terminal Points: 
[...]
5 Filter Paper 
i. Whatman No 1 x 11 cms (100 Circle) 
ii. Whatman No 40 x 11 cms (100 Circle) 
iii. Whatman No 42 x 11 cms (100 Circle) 
iv. Membrane - 47 mm x 0.45 mm  
    Filter Paper packets of 100 circles 
v. Extension Thimble 30 x 80 (25 Thimble) 
   Whatman 

 
1 Box 
1 Box 
1 Box 
1 Box 
 
1 Box 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



  - 71 - 

 
Page 1 of Table 9 

 
Annexure-I 

 
PROJECT ENGINEERING SPECIFICATION                        

 
      
1.1 GENERAL SCOPE OF SUPPLY  

 
 

 The  ÖÖÖÖ   Marks denotes the inclusion and the X mark denotes the  
           exclusion from vendor’s  scope of supply and services 
 
  

 
S1. No. 

 

 
Item Description 

 
Applicable 

 
1 
 
2 
 
3 
 
4 
 
5 
 
6 
 
7 
 
8 
 
9 
 
 
 

10 
 

11 
 

12 
 

 
Design and detailed engineering 
 
Manufacturing 
 
Inspection 
 
Shop testing 
 
Assembly 
 
Packing 
 
Forwarding 
 
Transportation to site 
 
Unloading Equipment at Job site, 
installation 
labour/cranes/machinery and 
consumables. 
 
Erection and installation  
 
Testing and commissioning of the 
plants. 
 
Trial runs  
 
 

 
 

Ö 
 

Ö 
 

Ö 
 

Ö 
 

Ö 
 

Ö 
 

Ö 
 

Ö 
 

Ö 
 
 
 

Ö 
 

Ö 
 

Ö 
 

 

 
 
 
 
 

 



  - 72 - 

 
 

Page 1 of Table 10 
 
 
 
                                        PROJECT ENGINEERING  SPECIFICATION                         
 
                                                                                                              
1.2  GENERAL SCOPE OF SERVICES 
  

 
Sl. No. 

 

 
Item Description 

 
Applicable 

 
1 
 
 

2 
 
 

3 
 
 

4 
 

5 
 
 

6 
 
 
 

 

 
Engineering Documentation as listed 
in  this spec. 
 
4 Sets of O&M Manuals complete with 
specifications of Bought out components 
 
Performance guarantee test for  72 hrs 
continuous 
 
Training of owner’s personnel  
 
Operation & Maintenance of the plant for a 
period of 5 years. 
 
Technical support in getting Certification from 
BIS and NOCs from Govt. dept. 
 

 
Ö 
 
 
Ö 
 
 
Ö 
 
 
Ö 
 
Ö 
 
Ö 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



  - 73 - 

                       

               Annexure - II 
DOCUMENTS / DATA REQUIRED FROM VENDOR 

 
The following table gives the typical list of Drawings/Documents required from the Successful bidder 
after placement of order. The following table also furnishes the no. of copies/CDs required. The time 
schedule for submission shall be mutually agreed to: 
 

Sl. 
No. Details of  drawings/ documents 

To be submitted af ter 
placement of order based 
on final design 

No. of  Hard 
Copies 

Compact 
Disc 

1. P&ID for the package with terminal point details like 
flange, size, rating, elevation, design code. 

04 02 

2. Guarantee schedule for the package. 04 - 

3. Plant plan and equipment 
Layout 

04 02 

4. Architectural Building Arrangement drawing for entire 
plant 

04 02 

5. Technical data   04 02 

6. GA drawing and foundation loading details with load 
distribution 

04 02 

7. Characteristic curves for pumps/ fans 04 02 

8. Electrical load list for the package 04 02 

9. Detailed power and control cable layout alongwith bill of 
quantities. 

04 02 

10. Control loops and logic diagram 02 01 

11. Vendor list of all the bought out items. 04 02 

12. O & M Manuals 04 02 

13. Performance guarantee test procedure for review and 
approval. 

04 02 

14. Material test certificates, Hydrastatic test reports, shop 
inspection reports. 

04 02 

15. Pump cross sectional DRG with bill quantities and MOC 
details. 

04 02 

16. Control panel wiring diagram and termination details 04 02 

17. Motor characteristic curve. 04 02 

18. Thickness calculations for pressure vessels. 04 02 

19. Regeneration and unit sizing calculations.  04 02 

20. Sizing calculations for dosing system. 04 02 



  - 74 - 

 
 
 

PART-B  

OPERATION & MAINTENANCE OF COMPLETE PACKAGED DRINKI NG WATER 
BOTTLING PLANT FOR FIVE YEARS UNDER BRAND NAME OF R AIL NEER AT 
AMBERNATH (NEAR MUMBAI) 

15.0 Vendor shall provide all services  towards successful Operation & Maintenance of Packaged 
Drinking Water Bottling Plant consisting of the following:  

�  Water Treatment Plant 
�  Bottle Blowing Plant  (provided by IRCTC)  
�  Bottle Filling, Coding, Labeling and Packaging machines etc. (provided by IRCTC)  
�  Air Compressors. (provided by IRCTC)  
�  Chillers, cooling tower (provided by IRCTC)  
�  Water Recycling system 
�  Diesel Generating Set, Electrical sub station (HT Panel, Transformer, power cable & LT 

Panel), electrical fixtures (Installed by IRCTC) within the process area. (provided by 
IRCTC) 

�  All facilities (drive in racks, Fork lift trucks and pallets and their accessories) for storage 
of raw and finished goods. (provided by IRCTC)  

�  Laboratory facilities for regular analysis of water samples.    
Vendor shall also provide services towards - 

a. Study of the quality of bore well water available at site. 

b Suggest process modifications/improvements leading to reduction in use of power, water 
and chemicals during the  contract period. 

c. Exchange information on water related problems to carry out necessary modifications if 
required. 

16.0 Vendor shall provide following services during normal operation  of the plant : 

a. Operation, maintenance, monitoring including effective operation and management of all 
facilities related to water for the Packaged Drinking Water Bottling Plant.  

b. Conduct Quarterly review with Indian Railway Catering & Tourism Corporation Ltd. 
(IRCTC) to document programs, preventive maintenance plans and to target activities 
towards reducing specific cost of production of bottled water. 

c. Work closely with IRCTC personnel to provide effective management of treatment 
facilities, in terms of reliability, quality, safety, security, productivity and process 
enhancement. 

d. Provide following Technical services : 
·  Evaluate overall water quality,/Control norms periodically and recommend 

measures to reduce  consumption of power, water and chemicals/maintain  
standards. 

·  Carry out water and wastewater quality monitoring for performance monitoring on 
a regular basis.   

·  Monitoring for evaluating the performance of water treatment and machinery for 
bottle blowing, filling and packaging equipment   



  - 75 - 

·  Provide periodic weekly and monthly summary reports to management 
highlighting the performance, trends, identifying the problem areas and 
suggestions for improvement. 

 

17.0 Maintenance : Vendor shall perform preventive, routine and breakdown maintenance of all 
equipment  included in the battery limits for maintaining the plant in good operating condition.  
This includes the following: 

a. Breakdown Maintenance – As and when need arises. However plant may go to shutdown 
for maximum 5 days in year due to unforeseen breakdown of machine and plant on 
mutually agreed with IRCTC. 

b. Preventive Maintenance- There shall be 30  days shutdown of the plant per annum for 
preventive maintenance and sanitation. Preventive maintenance, checking and sanitation 
schedule shall be as under- 

Daily Sanitation/Maintenance Check- 02 Hrs 

Monthly Sanitation/ Maintenance-  02 Days 

Annual Maintenance/Overhauling-  06 Days  

(annual maintenance shall be in consecutive days preferably in the peak winter season)  

c. All labour and all consumables shall be provided by vendor. 

d. All necessary tools tackles if required, shall be arranged by vendor.   

e. All equipments related to Packaged Drinking Water Bottling Plant (supplied and installed by 
the contractor as well as provided, supplied and installed by IRCTC but operated by 
contractor) shall be considered for the maintenance plan and included therein.  

17.1 List of major equipments: Major list of the equipments to be maintained by the vendor is given 
under. 
 

S.No. Description  Qty.  Specification  
1 Water treatment Plant 1 15 m3/hr 
2 Water recycling System 1 6 m3/hr 

3 Cooling tower pump set 2 60 m3/hr 
4 MCC (Machine Control Centre) 1 440 Volts 
5 H.P. Compressor and auxiliaries 2 300 CFM, 40 Bar 

6 L.P. Compressor and auxiliaries 2 100 CFM, 10 Bar 
7 Automatic Blowing machine 2 5500 BPH 
8 Automatic R/F/C machine 1 200 BPM 
9 Automatic wrap around labeling 

machine 
1 100 BPM 

10 Pneumatic Conveyer 1 40 mtrs 
11 Mechanical Conveyer 1 40 mtrs 
12 Chiller  2 7 TR 
13 Carton Taping Machine 1 100 BPM 
14 Shrink Packaging machine  1 100 BPM 
15 Fork lift  2 1.5 Ton 
16 Cooling Tower 1 80 TR 
17 DG Set  1 600 KVA 



  - 76 - 

18 HT Panel 1 22 KV,  
19 Transformer 1 22KV/440V, 750 KVA 
20 LT Panel 1 440 Volts, 1000 Amps 
21 Laboratory Equipments 1 

Set 
As per IS 14543:2004 

 
17.2 Capacity of the Plant: 

 

Capacity of the U/G RCC Storage Tank  400 m3      

Capacity of the Drinking Water Treatment 
Plant ( post RO)  

 15 m3/hr of product water  

UF permeate storage tank (FRP) 

RO permeate storage tank (SS – 316)  

 20  m3 

15 m3 

Bottle Blowing Machines   2 Nos., Capacity 5500 BPH each  

Rinser-Filler- Capper Machine  1. No. , Capacity 200  bottles  per 
minute  

Auto labeling, Packaging and other 
ancillary equipments  

 1. No. , Capacity 200  bottles  per 
minute 

�  Storage Facility  For stacking and storage of 4 -5 days 
production stock 

�  Operation of plant  Local panel based automatic operation 
22 hrs /day (3 shifts / day)   

�  Output of the Plant  200000 bottles per day  

17.3      Quality of Raw Water:  

Surface water of GIP Dam shall be used for process plant however in the case of scarcity of 
surface water bore wells water shall be used. The Drinking water treatment plant shall be 
designed on the characteristics given in Figure  -1. The design should take care the variation in 
water quality parameters in future by 100% for TDS & Hardness and 50% for other parameters. 

 
Note: Treated water must confirm to standards for Packaged Drinking Water as per IS: 14543-
2004. Vendor to fill in treated water quality. 

 
17.4      Drinking Water Treatment Plant: 

17.4.1 Drinking Water Treatment Plant shall be designed to remove suspended and colloidal  
impurities, organic matter and pesticides if any. All other parameters like TDS, 
Hardness, Silica and Chlorides shall conform to IS:14543-2004.  The treatment 
scheme shall confirm generally to the process flow block diagram shown in Figure-1 .   

17.4.2 Water Treatment plant shall be designed for local panel based automatic operation.  

17.4.3 Pre treated water from clarifier or Bore well water will be dosed with sodium 
hypochlorite for oxidation of residual organic matter & COD and stored in a closed 
reservoir in RCC lined internally with glazed tiles (constructed by IRCTC). The tank 
will have a slope at the bottom to facilitate cleaning.  



  - 77 - 

17.4.4 Water will then be passed through an Activated Carbon filter (ACF) for removal of free 
chlorine then through second activated carbon filters (ACF) in series for removal of 
pesticides if any, organic matter.    

�  The carbon filters will be backwashed once in a day. 

17.4.5 The filtered water from the carbon filter shall flow into a softener for removal of 
hardness before feeding to an ultra filtration (UF) plant.  

17.4.6 Soft water will then be pumped to UF membrane skid through 100 micron basket 
strainer. The membrane will remove suspended solids, colloidal matter, dissolved 
organic matter, COD/BOD, heavy metals, colloidal silica.  UF permeate will be stored 
in a storage tank and pumped through micron cartridge filter and to the RO skid by 
means of high pressure pumps to the down stream Reverse Osmosis unit (RO Plant) 
for reduction of TDS. 

17.4.7 The permeate stream (product water) from RO Plant shall be passed through a calcite 
filter for correction of pH, micron cartridge filters No. 1 (1 m ) and No. 2 (0.2 m) followed 
by  UV and Ozonator prior to bottling plant to produce bacteria free bottled water.  

17.4.7 UV & Ozonator are provided to control all bacteria and produce totally bacteria free 
water with shelf life of bottled water six months from the date of manufacturing with 
zero bacteria during shelf life. Vendor to confirm shelf life.  

17.4.8 Bottles shall be capped and sealed during filling with treated UV & ozonated product 
water under hygienic condition to eliminate ingress of any bacteria during filling. All 
Drinking water bottles shall be under Brand name of ‘Rail Neer’ . 

 All the effluent streams – Carbon filter backwash, UF backwash shall be mixed 
together shall be utilized for irrigation of trees & plants in railway land or shall be 
discharged into the rain water harvesting pit. RO reject and softener re-generate 
waste will be discharged to solar pond. 

 
17.4.9 The Drinking water treatment plant shall be operated in a manner that final treated 

water for packaging conforms to IS 14543-2004. 
 
18.0      Services to be offered: 
  

Operation, Maintenance and Monitoring of the Plant for duration of 5 years.This includes 
running the plant, maintenance, operation, monitoring, supply of all consumables, spares, 
chemicals, membranes, filtering media, cation resin, cartridges, replacement of wear out parts 
etc. & supply of technical & non-technical manpower and ensuring consistently quality & 
quantity of treated product water vendor should confirm & furnish details of O&M services along 
with bid.  

Vendor shall provide all services towards successful Operation & Maintenance of Packaged 
Drinking Water Bottling Plant consisting of the following:  

·  Packaged drinking water treatment plant 
·  Water recycling system 
·  Two Nos. automatic Bottle blowing machine. (provided by IRCTC) 
·  Automatic Rinsing, Filling and capping machine. (provided by IRCTC) 
·  Chiller Units. (provided by IRCTC) 
·  Diesel Generator Set. (provided by IRCTC) 
·  HP & LP  Air Compressor and accessories (provided by IRCTC) 
·  Laboratory facilities for regular analysis of water sample. 
·  Automatic Wrap Around labeling machine, (provided by IRCTC) 
·  Carton sealing machine, (provided by IRCTC) 



  - 78 - 

·  Storage facilities of finished and raw material. (provided by IRCTC) 
·  Two nos fork lift. (provided by IRCTC) 
·  Self life sample and store. 
·  Various interconnecting pipelines etc(provided by vendor and IRCTC) 
·  MCC panel  
·  Substation including HT Panel, Transformer, LT Panel (provided by IRCTC) 

 
Vendor shall also provide services in the contract period towards process 
modifications/improvements leading to reduction in use of power, water and chemicals during 
the contract period. 
 

19.0 Detail  scope of Work: 
 

Vendor shall provide following services during normal operation of the plant : 
 

19.1 Operation, Maintenance and Monitoring of the PDW Bottling Plant for a duration of 5 
years. Operation, maintenance and monitoring includes  management of all facilities 
related to production of purified and treated water and facilities related to Bottle blowing, 
filling, labeling and packaging.  

 
19.2 In a year, Plant shall be operational round the clock in three shifts for 327 production 

days. No production is to be done for 35 maintenance days (24 maintenance/sanitation 
days, 6 days for annual overhauling/maintenance and 5 days for breakdown 
maintenance) and 3 national holidays.   

 
19.3 Firm shall ensure that permeate water at 15 m3/hr with characteristics as designed is 

produced during the contract period. The bottling plant shall produce 2, 00,000 bottles per 
day (16667 cartons per day). The plant shall produce packaged drinking water in bottles 
of capacity of 1 litre neatly labeled and suitably packed. 

 
19.4 All raw materials required for production of PDW shall be supplied by IRCTC. This 

includes mainly Preform, Cap, Label, Carton and Tape. Other supplies like water, 
Electricity and HSD oil (for DG set operation) shall be in IRCTC scope. 

 
19.5 Firm shall supply all operation consumables such as membranes/ cartridge filter 

elements, filtering media, Activated carbon, resins, chemicals, coolants, lubricants etc.  